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ey o3 MILL TEST CERTIFICATE
ATOOZALAU ACCORDING TO EM 10204/3,1.8
ROMANIA
DATE o, PAGE
11,12.2002 — ORDERNO. PO 108330 _ r 3 ﬂ 2QF3
[DUPERCS SA SFECIFGATON HATERGAL AMGGON NO.
suven: {VABAGUTTY BWAP BOOY NO. 3
© |ssoeruBAND ASTM A SDRAIDE; ASTM A SUTHS: GRADES TRUGK NO.:
SWITZERLAND
Na. . IE HERAT NUMBER OF NUMBER OF LENGTH WEIGHT I T WIRMBER OF [ 107
MUMRER _PECES . PIECES IN MEVERY JMETRIC TON) BABEREYS
1 4™ SCH 40 {114.30 x 6.02 mm ) 34004 353 3
04311 s
99917 114
34003 38
31332 57
99987 T
BENCRIPTIGN |
403414 TM. SEAMLESS PIPE A-530GR B SRL. OUTSIDE VARNISHED WITH BLACK LAQUER
(DUFERCO REF,NO 188330)
— PRODUCY ARALYSES
“TREMCAL COMPTATTION % GTHERTESTS
Mo HEAT Sawpieno. P "™ P I s o ™ We Ou ) Flagianing [T Flaing Hardness :_sﬂs- e zOzvm“.!J-ﬂg
St
1 34004 38189 0.178 0.551 0243 0.011 €.003 0.127 0.106 0.008 +0.184 0.001 GOOD - - = 2210 -
34004 39190 0.176 0.534 0.244 0.011 6.003 0.128 0.108 0.008 0.183 0.001
2 04311 39183 0.145 0.586 0263 0,008 0.00% 0.049 0.084 0.012 0218 0,001 GOoOD - - 2210 -
04311 INss 0.145 0.580 0281 1.008 0.005 0.049 0.084 0.012 0213 0.001
3 8917 19163 0.233 0.822 0.308 0.013 0.008% 0.152 0.113 0.021 0.202 2.001 GOOD - - - 2210 -
98817 39170 0.232 0.816 0.319 0913 0.008 0.951 0113 0.021 0.203 0.001
4 34003 39185 0.478 0.559 0.248 0.012 0.008 0.128 0.167 0.008 0.187 0.081 GORD - - - 2210 -
34003 39188 0.47% 0.557 0.247 0.012 0,008 9.127 0.108 0,008 0.188 0.001
5 31882 39187 0.184 0.585 0.25¢ 0.012 0.003 0.129 0.106 0.008 0.188 0.000 GOOD - - - 210
31802 33188 0.1804 0.58T 0.243 0.012 0.083 0.128 0.407 0,008 0.18% 0.000
[ ] 99987 39181 0.233 0.784 0.307 0.042 0.008 0.158% 0.113 0.021 0.201 0.001 GOOD - - - 2210 -
99987 391682 0,233 0.787 0.310 0.012 0.008 0.153 D.113 2,021 0.201 0.001
NECHANICAL FROPERTIES
TEST BPECIMEN TENSIOH TRACTION CHAREY ¥ HOTCH TEMP, SHEAR
Tansila Stranght Yietd Stranght Elomgrtion
Na.| WEAT Sampie no. Dimsnsbons Sectien tangth Raguired Repult ired Result ire Rasuit * %
Ineh x fredy Tt e Min. Mz Pt San. Max rsl Min. * t 2 3 Luerage
1 34008 39183 0.99 x 0.23 023 2,00 8D0D0 72968 33000 486268 23.00 34.30
2 04311 39183 0.99 x 0.23 923 2.00 80000 £8506 35000 45272 23.00 15.4¢
3 [ 99917 39165 0.99 x 0.23 0.22 200 80000 88679 33000 8§2200 23.00 2570
4 [ 34003 39185 1.00 x 0.23 023 200 40000 70910 35000 44136 23.00 35.40
3 318982 39187 1.00 x 0.23 0.23 200 40000 70270 35000 47428 23.00 33.10
1] 99987 39161 0.99 x 0.25 0.25 2.00 650000 85568 35000 91735 23.00 30.20
| CEATEY AT THE MATERAL “€P15M DESCREED HAS 2EEH WANUMCTURED WITH THE DRIERED &5 EDWPOATION AV THAT THE TESR 13 COPRECT M oF -~
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